Cephalexin Monohydrate

[ OKEFI2] 250mg Ikodin® 250mg/Cap ATC Code -J01DB01
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[ OKEF5] 500mg Cephalexin® 500mg/Cap ATC Code - J01DB01
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[ OKEF5] Ulexin® for Oral Suspension 25mg/mL, 60mL/Bot ATC Code -J01DB01
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%719 455 ¢ Antibiotic, Cephalosporin (First Generation).
* ;% § @ Administration: orally without regard to meals.

When daily doses > 4 g are required, parenteral cephalosporins should be considered.
Indications and dosage regimens:
Cystitis, uncomplicated:
500 mg Q12H; up to 4 g/day.
Treatment of cystitis should be administered only to adults and adolescents = 15
years old and should continue for 7-14 days.
Pharyngitis/Skin & soft tissue infections /Tonsillitis:
— Adults & children > 40 kg:
500 mg Q12H; up to 4 g/day.
—Children = 1 yr, and = 40kg: 12.5-25 mg/kg Q12H.
Otitis media:
— Children > 40kg: 500 mg Q12H; up to 4 g/day.
—Children =1yr, and = 40kg: 18.75-25 mg/kg Q6h.
For all other infections:
— Adults & children > 40 kg:

Mild to moderate: 250 mg Q6h.
Severe: up to 1 g Q6h.
—Children:

= 1yr,and = 40 kg:
Mild to moderate: 12.5-25 mg/kg Q12h; or 6.25-12.5 mg/kg Q6h.
Severe: 25-50 mg/kg Q12h; or 12.5-25 mg/kg Q6h.

Infants & children 1 month to 1 year:
6.25-12.5 mg/kg Q6h.
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